
Kansas Register 
Chris Biggs, Secretary of State 

Vol. 29, No. 47 November 25, 2010 Pages 1673-1694 

In this issue . . . Page 

Legislative interim committee schedule........................................................................................ 1674 

City of Wichita 
Notice to bidders ...................................................................................................................... 1675 

Kansas Board of Regents Universities 
Notice to bidders ...................................................................................................................... 1675 

Department of Administration—Division of Purchases 
Notice to bidders for state purchases ......................................................................................... 1675 
[...]
p.m. — Review working after retirement; 
discuss possible pension legislation for 
introduction. 

Dec. 3 144-S TBA 2010 Commission Final report development. 

Dec. 7 546-S TBA Joint Committee on Agenda not available. 
Dec. 8 546-S TBA Children’s Issues 

Dec. 8 548-S 10:00 a.m. Joint Committee on Health Agenda not available. 
Dec. 9 548-S 9:00 a.m. Policy Oversight 

Dec. 9 546-S TBA Legislative Post Audit Agenda not available. 

Jeffrey M. Russell 
Director of Legislative 

Administrative Services 
Doc. No. 038939 

The Kansas Register (USPS 0662-190) is an official publication of the State of Kansas, published by authority of K.S.A. 75-430. The 
Kansas Register is published weekly and a cumulative index is published annually by the Kansas Secretary of State. One-year 
subscriptions are $80 (Kansas residents must include applicable state and local sales tax). Single copies, if available, may be 
purchased for $2. Periodicals postage paid at Topeka, Kansas. POSTMASTER: Send change of address form to Kansas Register, 
Secretary of State, 1st Floor, Memorial Hall, 120 S.W. 10th Ave., Topeka, KS 66612-1594. 

q Kansas Secretary of State 2010. Reproduction of the publication in its entirety or for commercial purposes is prohibited without 
prior permission. Official enactments of the Kansas Legislature and proposed and adopted administrative regulations of state 
agencies may be reproduced in any form without permission. 

Hard copy subscription information and current and back issues of the Kansas Register (PDF format) can be found at the following 
link: http://www.kssos.org/pubs/pubs_kansas_register.asp 

Published by 
Chris Biggs Register Office: 

Secretary of State 1st Floor, Memorial Hall 
1st Floor, Memorial Hall (785) 296-3489 

120 S.W. 10th Ave. Fax (785) 368-8024 
Topeka, KS 66612-1594 kansasregister@kssos.org 

(785) 296-4564 
www.kssos.org 

q Kansas Secretary of State 2010 Vol. 29, No. 47, November 25, 2010 

www.kssos.org
mailto:kansasregister@kssos.org
http://www.kssos.org/pubs/pubs_kansas_register.asp
http://skyways.lib.ks.us/ksleg/KLRD/Committees.htm


1678 Request for Comments/Notice Kansas Register 

during the public comment period provided for in this 
notice, unless the petitioner demonstrates that it was im-
practicable to raise such objections within such period, or 
unless the grounds for such objection arose after such pe-
riod. Contact Patricia Scott, U.S. EPA, Region VII, Air Per-
mitting and Compliance Branch, 901 N. 5th St., Kansas 
City, KS 66101, (913) 551-7312, to determine when the 45-
day EPA review period ends and the 60-day petition pe-
riod commences. 

John W. Mitchell 
Acting Secretary of Health 

and Environment 
Doc. No. 038930 

State of Kansas 

Department of Health 
and Environment 

Notice Concerning Kansas/Federal Water 
Pollution Control Permits and Applications 

In accordance with Kansas Administrative Regulations 
28-16-57 through 63, 28-18-1 through 15, 28-18a-1 through 
32, 28-16-150 through 154, 28-46-7, and the authority 
vested with the state by the administrator of the U.S. En-
vironmental Protection Agency, various draft water pol-
lution control documents (permits, notices to revoke and 
reissue, notices to terminate) have been prepared and/or 
permit applications have been received for discharges to 
waters of the United States and the state of Kansas for the 
class of discharges described below. 

The proposed actions concerning the draft documents 
are based on staff review, applying the appropriate stan-
dards, regulations and effluent limitations of the state of 
Kansas and the Environmental Protection Agency. The 
final action will result in a Federal National Pollutant Dis-
charge Elimination System Authorization and/or a Kan-
sas Water Pollution Control permit being issued, subject 
to certain conditions, revocation and reissuance of the 
designated permit or termination of the designated per-
mit. 

Public Notice No. KS-AG-10-205 

Application(s) for New or Expansion of 
Existing Swine Facilities 

Name and Address Owner of Property Where 
of Applicant Facility Will Be Located 

Tyler Rose Tyler Rose 
870 29th Road 28th Road & Gypsum Road 
Mahaska, KS 66955 Mahaska, KS 66955 

Legal Description Receiving Water 

SW/4 of Section 08, Big Blue River Basin 
T01S, R02E, 
Washington County 

Kansas Permit No. A-BBWS-S058 

This is an application for a new permit for a new proposed enclosed 
swine facility with an enclosed concrete waste pit below the building 
and a maximum capacity of 1,500 head (600 animal units) of swine 
weighing more than 55 pounds. A new or modified permit will not 
be issued without additional public notice. 

Public Notice No. KS-AG-10-206/209 

Pending Permits for Confined Feeding Facilities 

Name and Address Legal Receiving 
of Applicant Description Water 

West Side Pork LLC - S/2 of Section 20, Upper Arkansas 
Twin Lakes Pork LLC T23S, R36W, River Basin 

Roy Graham Kearny County 
2150 Road 220 
Deerfield, KS 67838 

Kansas Permit No. A-UAKE-H002 Federal Permit No. KS0094960 

This permit is being reissued to an existing facility with a maximum 
capacity of 43,200 head (17,280 animal units) of swine weighing 
more than 55 pounds. There is no change in the permitted animal 
units from the previous permit. An approved nutrient management 
plan for the facility is on file with KDHE. 

Name and Address Legal Receiving 
of Applicant Description Water 

Huff & Puff Pork, NW/4 of Section 21, Upper Arkansas 
LLC Site #2 T23S, R35W, River Basin 

Roy Graham Kearny County 
2150 Road 220 
Deerfield, KS 67838 

Kansas Permit No. A-UAKE-H003 Federal Permit No. KS0095087 

This permit is being reissued to an existing facility with a maximum 
capacity of 16,200 head (6,480 animal units) of swine weighing more 
than 55 pounds. There is no change in the permitted animal units 
from the previous permit. An approved nutrient management plan 
for the facility is on file with KDHE. 

Name and Address Legal Receiving 
of Applicant Description Water 

Jeanette Tammen NE/4 of Section 35, Upper Arkansas 
3286 Avenue X T19S, R17W, Rush River Basin 
Timken, KS 67575 County 

Kansas Permit No. A-UARH-B008 

This permit is being reissued for an existing facility with a maximum 
capacity of 400 head (400 animal units) of beef cattle more than 700 
pounds. There is no change in the permitted animal units from the 
previous permit. 

Name and Address Legal Receiving 
of Applicant Description Water 

Michael & Regina Rencin SW/4 of Section 20, Big Blue River 
2645 14th Road T03S, R05E, Basin 
Barnes, KS 66933 Washington County 

Kansas Permit No. A-BBWS-S041 

This permit is being reissued for an existing facility with a maximum 
capacity of 2,000 head (800 animal units) of swine more than 55 
pounds and 1,950 head (195 animal units) of swine 55 pounds or 
less, for a total of 995 animal units. There is no change in the per-
mitted animal units from the previous permit. 

Public Notice No. KS-Q-10-143/153 

The requirements of the draft permits public noticed 
below are pursuant to the Kansas Surface Water Quality 
Standards, K.A.R. 28-16-28(b-f), and Federal Surface Wa-
ter Criteria: 

Name and Address Receiving Type of 
of Applicant Stream Discharge 

Ellsworth Co. RWD 1 - Smoky Hill River Process Water 
Post Rock via Unnamed 

103 N. Douglas Tributaries 
Ellsworth, KS 67439 

Kansas Permit No. I-SH53-PO01 Federal Permit No.KS0099287 

Legal Description: NW1⁄4, NW1⁄4, NW1⁄4, S11, T17S, R6W, Ellsworth 
County 

Facility Name: Post Rock RWD Public Water Supply 

Facility Address: 2015 Hwy. 141, Marquette, KS 67464 

q Kansas Secretary of State 2010 Vol. 29, No. 47, November 25, 2010 



Notice 1679Kansas Register 

Facility Description: The proposed action consists of reissuance of an 
existing new Kansas/NPDES Water Pollution Control permit for the 
discharge of wastewater from an existing water treatment plant. 
Sludge from the primary clarifier basins, filtertowaste and filter 
backwash water are routed to a single-cell lagoon system. The pro-
posed permit contains limits for total suspended solids and pH, as 
well as monitoring for total residual chlorine. Contained in the per-
mit is a schedule of compliance requiring the permittee to operate 
or upgrade the facility as necessary to consistently meet permit limits 
within nine months of the issuance of the permit. 

Name and Address Receiving Type of 
of Applicant Stream Discharge 

Garden City, City of Arkansas River Treated Domestic 
P.O. Box 499 Wastewater 
Garden City, KS 67846 

Kansas Permit No. M-UA14-OO01 Federal Permit No.KS0038962 

Legal Description: SE1⁄4, S21, T24S, R32W, Finney County 

Facility Description: The proposed action consists of reissuance of an 
existing Kansas/NPDES Water Pollution Control permit for an ex-
isting facility. This facility is a mechanical treatment plant consisting 
of a mechanical screen, an aerated grit removal chamber, CMAS 
basins, final clarifiers, aerobic sludge digesters, sludge holding tank, 
a belt filter press, gravity belt thickener and UV disinfection. The 
proposed permit contains limits for biochemical oxygen demand, 
total suspended solids, ammonia, E. coli, whole effluent toxicity and 
pH, as well as monitoring for total phosphorus, nitrate + nitrite, total 
Kjeldahl nitrogen, total nitrogen, chlorides, sulfates, total recovera-
ble boron and selenium, priority pollutants and effluent flow. Con-
tained in the permit is a schedule of compliance requiring the per-
mittee to conduct a study to determine the causes that phosphorus 
removal goals have not been consistently met, and to correct any 
operations or modify the plant as needed to meet these goals. 

Name and Address Receiving Type of 
of Applicant Stream Discharge 

Gardner, City of Little Bull Creek Process Water 
120 E. Main St. Branch of Hillsdale 
Gardner, KS 66083 Lake via Unnamed 

Tributary 

Kansas Permit No. I-MC60-PO02 Federal Permit No. KS0099295 

Legal Description: SW1⁄4, S30, T15S, R23E, Miami County 

Facility Name: Gardner Water Treatment Plant 

Facility Description: The proposed action consists of issuance of a new 
Kansas/NPDES Water Pollution Control permit for the discharge of 
wastewater from an existing water treatment plant. This is a 4.0 
MGD water treatment plant treating water from Hillsdale Lake. The 
settleable solids from the carbon contact basin and clarifiers and fil-
ter backwash/filtertowaste water are pumped to the two sludge ba-
sins. The proposed permit contains limits for total suspended solids 
and pH, as well as monitoring for total residual chlorine. Contained 
in the permit is a schedule of compliance requiring the permittee to 
obtain the services of a laboratory or become KDHE-field certified 
to field-test for total residual chlorine and pH. 

Name and Address Receiving Type of 
of Applicant Stream Discharge 

Independence, City of Verdigris River Treated Domestic 
120 N. 6th St. Wastewater 
Independence, KS 67301 

Kansas Permit No. M-VE23-OO02 Federal Permit No. KS0095486 

Legal Description: SW1⁄4, S29, T32S, R16E, Montgomery County 

Facility Description: The proposed action consists of reissuance of an 
existing Kansas/NPDES Water Pollution Control permit for an ex-
isting facility. The facility is a mechanical treatment plant consisting 
of an activated sludge process with two basins with internal clarifiers 
utilizing the Modified Luttzid-Ettinger biological nutrient removal 
process, and UV disinfection of the effluent. The proposed permit 
contains limits for biochemical oxygen demand, total suspended sol-
ids, ammonia, E. coli, whole effluent toxicity and pH, as well as 
monitoring of total phosphorus, nitrate + nitrite, total Kjeldahl ni-
trogen, total nitrogen, priority pollutants and effluent flow. 

Name and Address Receiving Type of 
of Applicant Stream Discharge 

Unified Government of Missouri River and Treated Domestic 
Wyandotte County/ Kansas River Wastewater 
Kansas City 

701 N. 7th St., 7th Floor 
Kansas City, KS 66101 

Kansas Permit No. M-MO25-IO01 Federal Permit No. KS0038563 

Legal Description: NW1⁄4, S11, T11S, R25E, Wyandotte County 

Facility Name: Municipal Wastewater Treatment Plant No. 1 (Kaw 
Point) 

Facility Location: 50 Market St., Kansas City, KS 66118 

Facility Description: The proposed action consists of reissuance of an 
existing Kansas/NPDES Water Pollution Control permit for an ex-
isting facility. The facility is a mechanical treatment plant consisting 
of grit removal, primary clarification, pure oxygen CMAS secondary 
treatment and final clarification. Sludge is dewatered on a belt filter 
press and either incinerated or hauled to a solid waste landfill. There 
are 48 Combined Sewer Overflow Outfalls (CSOs) in the collection 
system. The facility receives domestic wastewater from residential 
and commercial areas and industrial wastewater from local manu-
facturers. The proposed permit contains limits for biochemical ox-
ygen demand, total suspended solids, E. coli, total residual chlorine 
and pH, as well as monitoring of ammonia, hexavalent chromium, 
mercury, phenolic compounds, oil and grease, surfactants, total 
phosphorus, nitrate + nitrite, total Kjeldahl nitrogen, total nitrogen, 
total recoverable arsenic, cadmium, chromium, copper, lead, nickel, 
silver and zinc, duration of discharge, rainfall and flow. The per-
mittee will be required to conduct a whole effluent toxicity test quar-
terly, and perform a priority pollutant scan once during the term of 
this permit. Contained in the permit is a schedule of compliance 
requiring the permittee to add disinfection treatment by December 
31, 2013. 

Name and Address Receiving Type of 
of Applicant Stream Discharge 

Lecompton, City of Kansas River via Process Water 
P.O. Box 100 Overland Flow 
Lecompton, KS 66050 

Kansas Permit No. I-KS33-PO01 Federal Permit No. KS0099473 

Legal Description: NW1⁄4, SW1⁄4, S35, T11S, R18E, Douglas County 

Facility Name: Lecompton Water Treatment Plant 

Facility Description: The proposed action consists of issuance of a new 
Kansas/NPDES Water Pollution Control permit for an existing water 
treatment plant. The system contains an ion exchange system and 
an iron/manganese filter. Wastewater from the ion exchange system 
is routed to the municipal wastewater treatment system and is per-
mitted under that permit. Wastewater from the iron/manganese fil-
ter is discharged to a claylined single-cell lagoon that discharges to 
a roadside ditch, through an open field and then to the Kansas River. 
Because of the samll discharge volume, overland flow and large rel-
ative flow of the Kansas River, there is no reasonable potential for 
this discharge to cause or contribute to any impairment in the Kansas 
River. Therefore, no testing is required. 

Name and Address Receiving Type of 
of Applicant Stream Discharge 

Public Wholesale WSD 13 Big Sugar Creek via Process Water 
P.O. Box C Little Sugar Creek 
Mound City, KS 66056 via Unnamed 

Tributary 

Kansas Permit No. I-MC26-PO06 Federal Permit No. KS0099236 

Legal Description: NW1⁄4, NW1⁄4, SW1⁄4, S9, T22S, R23E, Linn County 

Facility Description: The proposed action consists of reissuance of an 
existing Kansas/NPDES Water Pollution Control permit for the dis-
charge of wastewater from an existing water treatment plant. Sludge 
from the clarifier basins, and miscellaneous floor drains and contact 
basin blowdowns, filter-to-waste and filter backwash water are 
routed to a two single-cell lagoon system (one in operation, one be-
ing prepared for desludging). The proposed permit contains limits 
for total suspended solids and pH, as well as monitoring for total 
residual chlorine. 

(continued) 

Vol. 29, No. 47, November 25, 2010 q Kansas Secretary of State 2010 

mtate
Highlight



1680 Notice Kansas Register 

Name and Address Receiving Type of 
of Applicant Stream Discharge 

Topeka, City of Kansas River Process Water 
3245 Waterworks Drive 
Topeka, KS 66606 

Kansas Permit No. I-KS72-PO16 Federal Permit No. KS0087262 

Legal Description: NE1⁄4, S26, T11S, R15E, Shawnee County 

Facility Name: Topeka Water Treatment Facility 

Facility Description: The proposed action consists of reissuance of an 
existing Kansas/NPDES Water Pollution Control permit for an ex-
isting water treatment plant. Wastewater and residuals generated 
from the treatment processes consist of presedimentation basins un-
derflows, lime treatment sedimentation basins discharges and filter 
backwash water. The lime slurry from the sedimentation basins is 
collected, gravity thickened, mechanically dewatered, and trans-
ported for disposal/reuse. The wastewater from the lime slurry de-
watering process is routed back to the head of the plant. The filter 
backwash water is dechlorinated, monitored at internal monitoring 
location 001B and discharged along the west plant presedimentation 
basin underflow via Outfall 001A. Presedimentation underflow from 
the East Plant is discharged through Outfall 002A. The proposed 
permit contains limits for total residual chlorine and monitoring of 
pH. 

Name and Address Receiving Type of 
of Applicant Stream Discharge 

Winfield, City of Walnut River via Process Water 
P.O. Box 646 Timber Creek via 
Winfield, KS 67156 Unnamed Tributary 

Kansas Permit No. I-WA17-PO03 Federal Permit No. KS0097071 

Legal Description: SW1⁄4, SW1⁄4, NW1⁄4, S14, T32S, R4E, Cowley County 

Facility Name: Winfield Water Treatment Plant 

Facility Description: The proposed action consists of reissuance of an 
existing Kansas/NPDES Water Pollution Control permit for an ex-
isting water treatment plant. Wastewater from the sedimentation 
basins and filter backwash water is discharged to an existing two-
cell wastewater treatment lagoon system (total of 1.1 surface acres). 
The proposed permit contains limits for total suspended solids and 
pH, as well as monitoring for total residual chlorine. 

Name and Address Receiving Type of 
of Applicant Stream Discharge 

Moundridge, City of Little Arkansas Treated Domestic 
P.O. Box 636 River via Black Wastewater 
Moundridge, KS 67107 Kettle Creek 

Kansas Permit No. M-LA12-OO01 Federal Permit No. KS0021008 

Legal Description: NE1⁄4, S35, T21S, R2W, McPherson County 

Facility Description: The proposed action is to modify an existing Kan-
sas/NPDES Water Pollution Control permit for an existing waste-
water treatment facility. The proposed modification changes moni-
toring and reporting requirements from quarterly to monthly for all 
parameters and updated the standard conditions. There are no other 
changes to the existing permit. 

Name and Address Receiving Type of 
of Applicant Stream Discharge 

Willowbrook, City of Cow Creek Treated Domestic 
P.O. Box 1067 Wastewater 
Hutchinson, KS 67504 

Kansas Permit No. M-AR95-OO02 Federal Permit No. KS0093050 

Legal Description: W1⁄2, NW1⁄4, NE1⁄4, S33, T22S, R6W, Reno County 

Facility Description: The proposed action is to modify an existing Kan-
sas/NPDES Water Pollution Control permit for an existing waste-
water treatment facility. The proposed modification changes moni-
toring and reporting requirements from quarterly to monthly for all 
parameters and updated the standard conditions. There are no other 
changes to the existing permit. 

Public Notice No. KS-NQ-10-013 

The requirements of the draft permit public noticed be-
low are pursuant to the Kansas Surface Water Quality 

Standards, K.A.R. 28-16-28(b-f), and Federal Surface Wa-
ter Criteria: 

Name and Address 
of Applicant 

Legal 
Location 

Type of 
Discharge 

Abengoa Energy Hybrid 
of Kansas 

16150 Main Circle Drive 

S18, T33S, R37W, 
Stevens County 

Nonoverflowing 

Suite 300 
Chesterfield, MO 63107 

Kansas Permit No. I-CI07-NO03 Federal Tracking No. KSJ000647 

Facility Name: Agengoa Bioenergy Hybrid of Kansas, Hugoton, KS 
67951 

Facility Location: NE Intersection of U.S. Hwy. 56 and Road 10, Stevens 
County 

Facility Description: This action consists of issuing a new Kansas Water 
Pollution Control Permit for a new wastewater treatment facility. 
The facility consists of operations of two processes: a biomass to 
ethanol (cellulosic ethanol) and a biomass to energy steam electric 
co-generating power plant. The wastewater generated at the facility 
will be stored in two retention basins for land application. The per-
mittee will be required to submit land application and soil monitor-
ing reports annually. 

Persons wishing to comment on the draft documents 
and/or permit applications must submit their comments 
in writing to the Kansas Department of Health and En-
vironment if they wish to have the comments considered 
in the decision-making process. Comments should be 
submitted to the attention of the Livestock Waste Man-
agement Section for agricultural-related draft documents 
or applications, or to the Technical Services Section for all 
other permits, at the Kansas Department of Health and 
Environment, Division of Environment, Bureau of Water, 
1000 S.W. Jackson, Suite 420, Topeka, 66612-1367. 

All comments regarding the draft documents or appli-
cation notices received on or before December 25 will be 
considered in the formulation of the final determinations 
regarding this public notice. Please refer to the appropri-
ate Kansas document number (KS-AG-10-205/209, KS-Q-
10-143/153, KS-NQ-10-013) and name of the applicant/ 
permittee when preparing comments. 

After review of any comments received during the 
public notice period, the Secretary of Health and Envi-
ronment will issue a determination regarding final 
agency action on each draft document/application. If re-
sponse to any draft document/application indicates sig-
nificant public interest, a public hearing may be held in 
conformance with K.A.R. 28-16-61 (28-46-21 for UIC). 

All draft documents/applications and the supporting 
information including any comments received are on file 
and may be inspected at the offices of the Kansas De-
partment of Health and Environment, Bureau of Water. 
These documents are available upon request at the copy-
ing cost assessed by KDHE. Application information and 
components of plans and specifications for all new and 
expanding swine facilities are available on the Internet at 
http://www.kdheks.gov/feedlots. Division of Environ-
ment offices are open from 8 a.m. to 5 p.m. Monday 
through Friday, excluding holidays. 

John W. Mitchell 
Acting Secretary of Health 

and Environment 
Doc. No. 038938 

q Kansas Secretary of State 2010 Vol. 29, No. 47, November 25, 2010 

http://www.kdheks.gov/feedlots


Kansas Permit No. : M- MO25-IO01 

Federal Permit No . : KS0038563 

KANSAS WATER POLLUTION CONTROL PERMIT AND 
AUTHORIZATION TO DISCHARGE UNDER 
THE NATIONAL POLLUTANT DISCHARGE 

ELIMINATION SYSTEM 

Pursuant to the Provisions of Kansas Statutes Annotated 65-164 and 65-165, the 
Federal Water Pollution Control Act as amended, (33 U.S.C. 1251 tl ~.; the 
"Act"}, 

Owner: Unified Government of Wyandotte County/Kansas 
City, Kansas 

Owner's Address: Water Pollution Control 
7th Floor 
701 North 7th Street 
Kansas City, Kansas 66101 

Facility Name: Municipal Wastewater Treatment Plant No. 1 
(Kaw Point) 

Facility Location: 50 Market Street 
Kansas City, KS 66118 
NW¼, Section 11, Township llS, Range 25E 
Wyandotte County, Kansas 

Receiving Stream & Basin: Outfall 001Xl - Missouri River 
Missouri River Basin 
Outfall 002Al - Kansas River 
Kansas River Basin 

is authorized to discharge from the wastewater treatment facility described 
herein, in accordance with effluent limits and monitoring requirements as set 
forth herein. 

This permit is effective _____ _ _ __ , supercedes the previous issued 
water pollution control permit M-MO25-IO01 and expires 

FACILITY DESCRIPTION: 

1. Bar Screens 9. Final Clarifiers (4) 
2. Aerated Grit Chambers 10. Average Design Flow= 28 MGD 
3. Primary Sedimentation Basins(4) 11. Peak Biological Organic Load 42 
4. Pure Oxygen CMAS Secondary MGD@ 300 mg/1 BOD 

Treatment Basins(4) 12. Peak Biological Hydraulic Flow= 48 
5. Sludge Storage Tanks MGD 
6. Sludge Belt Filter Press 13. Peak Plant Hydraulic Capacity= 56 
7. Sludge Incinerator MGD 
8. Fly Ash Settling Basins (2) 14. Collection System CSO Outfalls 

Secretary, Kansas Department of Health and Environment 

Date 

fasteddy.onhold \KC Kaw Point draft permit 20101115 Final as Public Noticed 



Page 2 of 15 
Kansas Permit No .: M- MO25 - IO01 

FACILITY DESCRIPTION: (continued) 

The Unified Government of Wyandotte County/Kansas City, Kansas owns and operates the Kaw 
Point Wastewater Treatment Facility (WWTP #l)which receives flow from a combined 
storm/sanitary sewer collection system. Outfalls and monitoring locations include the 
following: 

Monitoring Location 00lBG (Plant Influent) - Sample point is located immediately upstream 
of the bar screens in the primary complex building. The 00lBG line conveys influent flow 
into the treatment plant. All wastewater which flows into the Kaw Point wastewater 
treatment plant flows through this line. 

Monitoring Location 00lBl (Secondary Activated Sludge Treatment [Biological] Units 
Discharge) - Sample point is at the monitoring building located approximately 60 feet 
northwest of the northwest final clarifier. This line conveys the discharge from the 
secondary activated sludge treatment units to the combined outfall line 00lXl. 

The 00lBl line extends from the final clarifier complex to the plant effluent gate well 
structure. The plant effluent gate well structure can receive flow from both the OO1B1 
line and the OOlCl line. This combined flow then discharges through the OOlXl outfall 
line to the Missouri River. 

Outfall 002Al (Emergency Outfall to KS/MO River Confluence aka New Outfall) - Effluent 
sample point is the same as monitoring location 001B1. The 002Al outfall line can 
discharge secondary treated effluent to the point of confluence of the Kansas River (south 
bank) with the Missouri River (west bank). 

The 002Al outfall is located at the northwest corner of the wastewater treatment plant 
site. The line begins at the plant effluent gate well structure located on the OO1B1 line 
and extends to the outfall structure at the Kansas River. This outfall line receives flow 
from the secondary treatment plant final clarifiers. The 002Al outfall is only utilized 
as an emergency outfall typically when repairs or maintenance needs to be completed on the 
downstream portion of the 001B1 line or the 00lXl outfall line. It is possible for 
effluent to discharge entirely or partially through the 002Al outfall. In the event 
discharge of effluent through the 002Al outfall occurs, the permittee shall report 
discharge on each day the 002Al outfall discharges and shall monitor the effluent for the 
parameters and at the frequency as listed under the 001B1 monitoring location. The limits 
listed under the monitoring location 001B1 apply to any discharges from the 002Al outfall. 

Monitoring Location 00lCl (Biological Units Diversion Line) - The 00lCl line diverts 
excess raw wastewater flow from the primary clarifier discharge to Outfall 00lXl. This 
line is part of the permittee's Nine Minimum Controls Plan to maximize CSO flow to the 
plant and provide primary settling if the raw wastewater can not be routed through the 
biological units because of solids wash out. 

The OOlCl diversion line conveys flow from the #6 gate well structure located east of 
primary clarifier #3 to the plant effluent gate well structure. The plant design is for 
the 00lCl line to convey flow when wastewater flow into the treatment plant exceeds 48 
million gallons per day (MGD). All flows entering the Kaw Point Wastewater Treatment 
facility receive preliminary treatment consisting of screening/grit removal and primary 
clarification. Flows up to 48 MGD will continue from the primary clarifiers to the four­
train biological activated sludge treatment process. Only wet weather flows from the 
primary clarifiers in excess of 48 MGD (with four trains on line at 12 mgd each) will be 
diverted through line 00lCl and subsequently be discharged at outfall 00lXl. 

Outfall 00lXl (Combined Discharge from 001Bl and 001Cl to Missouri River/ Plant Effluent 
aka Old Outfall) - Sample point is located at the Plant Effluent Gate Well Structure which 
is approximately 60 feet northeast of the northeast corner of the Final Solids Building. 
The 00lXl outfall line conveys the combined flow from the 00lCl line, if any, and the 
001B1 line. 

Outfall line 00lXl begins at the plant effluent gate well structure. This structure is 
the point where the 00lCl line meets the 001B1 line. Outfall 001Xl discharges to the 
Missouri River about 50 ft upstream of the Kansas/Missouri state line. 



Page 3 of 15 
Kansas Permi t No . : M- MO25 - IO01 

FACILITY DESCRIPTION: (continued) 

Monitoring Location 001D1 (Plant Area Rain Gage) - The rainfall gage is located at the Kaw 
Point Wastewater Treatment Plant and is used as a general indicator to determine how 
rainfall events affect plant influent and 00lCl flows. 

CSO Outfalls - The combined sewer overflow (CSO) outfalls discharge combined 
stormwater/sanitary sewage during wet weather events. 

A. EFFLUENT LIMITS AND MONITORING REQUIREMENTS 

The permittee is authorized to discharge from outfall(s) with serial number(s) as 
specified in this permit. The effluent limits shall become effective on the dates 
specified herein. Such discharges shall be controlled, limited, and monitored by the 
permittee as specified. There shall be no discharge of floating solids or visible foam in 
other than trace amounts. Permittee shall use antifoaming agents or other means to 
control effluent foaming and prevent foam extending more than 100 yards beyond the 
effluent discharge point. 

Monitoring reports shall be submitted on or before the 28th day of the following month. 
In the event no discharge occurs, written notification is still required. 

EFFLUENT LIMITS MONITORING REQUIREMENTS 
Interim Final 
Limits Limits 
Upon Per Schedule 

Effective Date Issuance of ComQliance Cl 
Measurement Sample 

Parameter Freguency TYQe 

Monitoring Location 00lBG (EDMR code: INF00lBG) - Plant Influent 
Influent flow to the treatment plant. Sample point is located immediately UQStream of the 
bar screens in the primary complex building. 

Biochemical Oxygen Demand(S-Day)- mg/1* Monitor Monitor Weekly 24-Hour 
Composite 

Total Suspended Solids - mg/1 Monitor Monitor Weekly 24-Hour 
Composite 

Flow - Peak Instantaneous - MGD Monitor Monitor Daily Meter 
Reading 

Flow - MGD Monitor Monitor Daily Meter 
Reading 

Ammonia (as N)- mg/1 Monitor Monitor Weekly 24-Hour 
Composite 

Total Kjeldahl Nitrogen (as N)- mg/1 Monitor Monitor Weekly 24-Hour 
Composite 

Total Phosphorus (as P)-mg/1 Monitor Monitor Weekly 24-Hour 
Composite 



Page 4 of 15 
Kansas Permit No.: M-MO25-IO01 

A. EFFLUENT LIMITS AND MONITORING REQUIREMENTS (continued) 

EFFLUENT LIMITS MONITORING REQUIREMENTS 
Interim Final 
Limits Limits 

Effective Date 
Upon 

Issuance 
Per Schedule 
of Com2liance Cl 

Measurement Sample 
Parameter Freggency TY2e 

Monitoring Location 00lBl (EDMR code: EFF00lBl)- Biological Treatment Units Discharge 
Sam2le 2oint is at the monitoring building located a22roximately 60 feet northwest of the 
northwest final clarifier. 

Biochemical Oxygen Demand (5-Day) ** Weekly 24-Hour 
Weekly Average-mg/1 45 45 Composite 
Monthly Average-mg/1 30 30 

Total Suspended Solids** Weekly 24-Hour 
Weekly Average-mg/1 45 45 Composite 
Monthly Average-mg/1 30 30 

pH - Standard Units 6.0-9.0 6.0-9.0 Weekly Grab 

Ammonia (as N)-mg/1 Monitor Monitor Weekly 24-Hour 
Composite 

E . coli - colonies/100 ml Weekly Grab 
April - October 

Monthly Geometric Average Monitor 262 
Jan.-Mar. and Nov.-Dec. 

Monthly Geometric Average Monitor 2358 

Total Residual Chlorine-µg/1 *** Daily Grab 
March - October 

Daily Maximum 265 
November - February 